Intertek

TEST REPORT

Mumber;

Applicant: Date:

Sample Description ;

TWNTOO581876

QcT 12, 2010

One (1) piece of submitted sample said to be Nylon ripstop woven Fabric wilth White PU finish, 700x2100, in

Black.
Applicant’s Pravided Care Instruction/Label : -

Date Received/Dale Test Started : OCT 05, 2010
Standard H

Styie/Article No, : -

Order No, : RG2724
Buyer's Name 5 e

Agenl's Name Do-

Crand Mame 2 -

Ref. i

Conclusion:

The sybmitted sample meets the requirements stated in National Fire Protection Association no. 701 small scale

for fire tests of Flame Resistant textiles & films.
Remark : Fabric weight : 4.8 oz/yd*

Authorized By:
On behalf of Intertek Tesling Services
Taiwan Limice p-" 7

Caiol Peng
Director
Textile And Foobwear Division

Tina/Sakura
Intartak Tasting Servieas Taiwan Ltd.
BF., No. 423, Ruiguarig Rd., Meilu Distriet, Talps| 11492, Taiwan, RO.C
THAEEEEGARL
11482 sdmMmBAEEHAF 2300 E
Tel: (+006-2) BG02-2006 - ZT97-88385 Fax (+BEG-Z) 5602-2400 - 5E02-2401

Page 107 2



Intertek

Number:  TWNTO0581876
Tests Conducted (As Requested By The Applicant)
1 Fire Test For Flame - Resistant Textiles And Films (NFPA 701-1989 Small Scale Test):

Reguirements: :
1. Material shall not continue flaming fot more than two seconds after the test flame s removed from
contact with the spedmen.
2. Char Jength - 6.5 inches maximum fgr any specimen
- 5.5 inches maximum for average of 10 specimens
3. Portions of residues of textile or films which break or drip from the test specimen shall (ot continue to
flame after they reach the floor of the test.

Test Results:
After Residual
Specimen Char Length Flame Time Flame Time
(Inch) (Secand) (Second)
i 5.4 NIL NIL
2. 5.0 NIL NIL
3. 4.8 NIL NIL
4, 4.1 NIL NIL
5 4.5 NIL NIL
6. 4.1 NIL NIL
P 47 NIL NIL
8. 50 NIL NIL
9. 4.7 NIL NIL
10. 4.7 NIL NIL
Average. 4.7

Remark : Fabric Weight : 4.8 oz/yd®

“Weight Of Material Being Test (o2/yd2) | Maximum Average Of 10 Specimens (Inch) | Maximum individual For Each Specimens (Inch)
Qver 10 3.5 4.5
Over 6 And Not Exceeding 10 4.5 5.5
Not Exceeding 6 5.5 6.5
Tina/Sakura Page 2012

intartek Testing Services Taiwan Ltd.
8F., Mo. 423, Ruiguang Rd.. Neihw District, Taipei 114, Taiwan, R.OC.
2o R AL I A R4
194 a7 ATl s 423508 1Y
Tl (+886.2) 6602-2888 - 2797-8885  Fax: (#885-2) BEOR-2400 - 6502-2401



	Untitled.pdf
	2002329.pdf

